Endoscopy Pre Procedural Orders

Rev. 5/2020 Page 1 of 1 R7052 To be performed within 30 days, unless otherwise noted.

Fax to (513) 585-0169

Surgeon name: Phone: Fax:

Patient Name :

Date of Birth

Surgery confirmation #



Procedure						
WEIGHT (kg):	ALLERGIES:					
POCT Glucose day than or equal to 18	gional Anesthesia of surgery required – if di- 0 mg/dL, initiate Preop Dia surgery required – if:	betic, if bloc betes/Glycer	d glucose is less than ' nic Control Order Set :	71 mg/dL (or less than 1 and Notify Anesthesia	100mg/dL and sy	ymptomatic) or if greater
Urine pregnancy (surgery – require 1) 11-55 years 2	Beta HCG if unable to vo d if female with no histo) Less than 11 years and rgery required – if no do	ry of hyster has begun r	ectomy and: nenses or 3) Greater	than 55 years and le	ss than one yea	ar post-menopausal
IV: Insert Periph	real IV day of surgery ne @ 125 ml/hr (1000 m gers @ 125 ml/hr (1000 n	(and saline l bag) unles	lock if needed per a s diagnosed with CF	anesthesia) RF then @ 50 ml/hr	ery of on warf	arin in the last 50 days
Notify MD on all Urine pregnancy (surgery – requin 1) 11-55 years PT/INR day of sur IV: Insert Peripho Do 1/2 NS @	y of surgery required – diabetics if blood sugar Beta HCG if unable to v red if female with no his 2) Less than 11 years an gery required – if no do tral IV day of surgery ne @ 125 ml/hr (500 ml 125 ml/hr (500 ml bag)	if diabetic is greater the oid) on day ory of hysto has begun cumented In pag) unless unless diagr	an 180 or less than 7 of surgery, unless perectomy and: menses or 3) Great NR of 1.1 or less with diagnosed with CRF tosed with CRF then	atient has negative se er than 55 years and l hin 48 hours of surge t then @ 50 ml/hr	rum pregnancy ess than one ye	v test within 7 days of ear post-menopausal
	tation to evaluate for ri use hospitalists if not a			□ per surgeon: da	nte	
Labs: CBC		PTT Lipase	□ Basic Metab □ Other:	polic Panel (EP1)	□ LDH	☑ COVID19
Diagnostic Studies:	Ison:					
🗆 No preop antibioti	cs needed					
Pre Operative Antibi *Required- *Percuta Cefazolin 2g IVPB IVPB x1 plus Levoflo	neous G-tube x1 if patient greater than	or equal to	120kg Cefazolin 3g	IVPB x1 Alternate i	f allergy give	Clindamycin 900mg

Date:_____Time:_